
( 

( 

( 

( 

(, � 

' ' 

( 

symbol of lea de rship 

pr in ting t elegra phy 

BULLETIN 1087B 

PARTS 

SIGNAL DISTORTION TEST SET 
(5 Unit -Tape Opera ted ED) 

TELETYPE® 
C R OR I N 
suasloiARv oF Western Electric Company 1Nc. 

CHICAGO, IL.L.INDIS, U,S, A. 

Prloted lo U.S.A. 



·�
. 



( 

( 

( 

( 

( 

( 

( 

ORIGINAL 

10878 

LIST OF EFFECTIVE PAGES 

NOVEMBER, 1959 

(Supersedes March, 1946 Issue) 

Page Change 
Number in Effect 

A to B Original 

l to 17 Original 

L___________ 

The above I ist indicates the effective pages 
as of the date of issue. Upon receipt of Change 
Pages, insert them numerically and discard any 
superseded pages. 

A 



I 

8 

Description 

Adjusting Ring - Disc 

Bail Assembly -

Base - Top View 

Base Plate - - -

Brush Holder Assembly - Old and New 
Styles - - - - - - - - - - - - -

Brush Springs - - - -

Cam Sleeve - Distortion Switch -

Cables - - - - - - -

Contact Screw Bridge 

Cover 

Disc Assembly 

Distortion Switch Parts- - - - -

Distributor Mounting Plate Assembly - -

Feed Lever Parts - - -

Feed Pawl - - -

Feed Roll - - -

Filter Unit Assembly-

Gear - Main Shaft 

Gear Guard - - -

Governed Motor 

Knob - Distortion Switch- - - -

Magnet - - - - - - -

Main Shaft Assembly - - - - - - - -

Main Shaft Bracket Assembly - - - - -

10876 

ALPHABETICAL INDEX 

Page No. Description 

4 Mounting Plate - - - - - - - -
2 Motor Parts - - - - - - - - - -

Name Plates - - - - - - - - -

5 Operating Lever Assembly- - - -

Pinion - Motor - - - - - - - -
3 

Re 1 ease Magnet Parts - - - - - -
3 

Resistor Parts - - - - - - - - -
7 

Retaining Lid Assembly - - - - -
Slip Connection Strip Assembly -

4 
Snap Panel - - - - - - - - - -

9 
Solenoid - - - - - - - - -

4 
Stop Arm Contact Assembly - - -

7, 8 
Switch - Distortion- - - - - - -

13 
Switch - Toggle - - - - - - - -

5 
Synchronous Motor - - - - - - -

5 
Tape-out Contact Assembly - - -

6 
Tape Sensing Levers - - - - - -

9, 11 
Tape Sensing Lever Bearing 

10 Bracket Assembly - - - - - -

Tape Stop Assembly - - - - - -
11 Terminal Block - - - - - - - -

8 Terminal Strip - - - - - -
3 Toggle Switch - - - - - - - - -

2 Top Plate -Top and Bottom View -

3 Transmitter Cover - - - - - - -

PAINT FINISH COLOR CODE CHART 
(for parts and assemblies requiring a print finish) 

SMOOTH FINISHES WRINKLE FINISHES 

�S�tem Bell System 
Suffix Color Code � Color Code 

BB Black Semi-gloss 34 AA Black 37 
BA Black High .Gloss 
BK Gray Green AB Gray Green 40 

AC light Brown 
AD Dark Brown 38 

BH Light Gray 
BU Light Gray Semi-gloss 
BV Federal Gray AF Federal Gray 
BZ Charcoal Gray 
BX Sunland Beige 

Suffix to be applied following the part number. 

Page No. 

'c' 
8 

10, 11, 12 

8, 9 ) 
2 

10 

3 

2, 12 

6 

4 ') 
8 

12 

7, 8 

1, 9 

10 

6 

6 ')t �/ 
5 

3 

1, 4 

1, 9 

6 

8 

) 

) 

I 
�J 

ORIGINAL 



( 

( 

( 

( 

( 

( 

( 

8539 SCREW 
7002 WASHER, FLAT 
2191 WASHER, LOCK 

84759 GUARD, GEAR 

1161 SCREW 
2191 WASHER, LOCK 

6746 SCREW 
2191 WASHER, LOCK 

10878 

119929** BASE --------.,. 

ill 

�----------------------, 

8 <¢' 
f"""'l-:JL_jl -ll 

__a._ I!..._ L ..ll. -II.LL .!Ll 
1@ @ @ @I 

�rrr 11"" ""lr,,,,.I.-Tif"_,,,"""!'l =ff=iie"'l'-r 
m 

� 

113812 BLOCK ASSEMBLY, 
TERMINAL 
-32 TERMINALS 

r1 5 SCREW 
LAT 

Ill r � WASHER, F 
MOTOR) 

I I " 
(FOR MOUNTING 

>< -----r-1 -

0. 

illo 

(FOR 77004 TRANSMITIER BRACKET) 
< ) � [ 

�SED ON ED52, 55& ED 201 

98834 CABLE -CONTROL 
98835 CABLE - LINE 

l13906 CABLE - CONTROL 
113907 CABLE - LINE 
114942 CABLE-TRANSMITTER 

USED ON ED59 & ED200 

ORIGINAL 

194ZWD 

2402WD 

BASE - TOP VIEW 

73180 SWITCH, TOGGLE 
(INCLUDES 91683 NUT-
HEX & 93075 NUT-RING) 
SINGLE POLE-SINGLE THROW 

139778 SWITCH, TOGGLE 

..... 

(INCLUDES 91683 NUT-
HEX & 91684 NUT-RING) 
DOUBLE POLE-DOUBLE THROW 

** SEE CHART ON PAGE B FOR COLOR SUFFIXES 



77138 SHAFT (WITH HUB) ------------

3288 WASHER, FLAT --------------___,__ 

10878 

8539 
2191 

boo2 

2201 
•4814 

77020 

SCREW 
WASHER LOCK 
WASHER FLAT 

NUT 
WASHER lGCK 
WASHER FLAT 

72644 BEARING, BALL-_ � 
72519 WASHER, FLAT �-==-77012 NUT • .  

�\11' ----

77140 NUT 

76086 SP�ING, FRICTION 

77018 DISK, FRICTION 

--=== 122747 WASHER, FLET 

GEAR (SEE CHART ON PAGE 10) -------� 
77020 WASHER, FLAT 

--- 3288 WASHER FLAT 

101441 CAM, FIBER-----------� 
72644 BEAR lNG BALL 

----{1201 NUT 
4814 WASHER LOCK 

SCREW 

6746 
2191 

93587 
�c::�R, LOCKl \-�J 
WASHER, FLAT 

-----{6746 
2919 WASHER, LOCK 

77058 HUB CAM 

1103 SCRFW 
84579 WASHER FLAT 

77049 LEVER OPERATING -----, 

76114 
3539 

112626 

SCREW 
WASHER LOCK 
NUT 

[i 77143 r 7/146 
1163 

t 3640 
77142 

125844 

125124 

1086 
3599 

1162 
3640 

CONTACT LEVER MIL ASSEMBLY 
STRIP WEARING---------� 
SCREW 
WASHER LOCK�------------� 

SCREW 
WASHER, LOCK 

77050 ARM _________ __.. 

'-- 77087 BAIL ASSEMBLY 

2 

.V\A IN SHAFT ASSEMBLY 

....... 
2084 ROLLER (.125" WIDE) 1196 SCREW :J 

------ 33

.

0 WASHER, FLAT 
191 WASHER, LOCK 
598 NUT ' 

OLD STYLE 

�--- 112577 ROLLER (.155" WIDE) 

� 11041 SCREW -
�2191 WASHER, LOCK 

3:606 NUT j 
NEW STYLE-----' 

OPERAT lNG LEVER ASS�MBL Y 

- .. 77128 ---, 

��'5 
'-" \ 86951 

RESISTOR PARTS 

WASHER, FIBER 

SCREW 
WASHER, LOCK 
WASHER, FLAT 

RESISTOR (175-300 OHMS) 

ORIGINAL 

') 

) 

) 

') 

,) 

.) 

0) 



( 

( 

( 

( 

( 

( 

( 

8539 SCREW J 2191 WASHER, LOCK 

77082 BRACKET (WITH BEARING 
CAPS, SCREWS & LOCK WASHERS) 

10878 

( ':4� ��r-:::: ) 
1 74838 CAP, BEARING 

, , , 6811 SCREW 
2191 WASHER, LOCK 

125696 POST 

78301 
6745 
2669 

SCREW (10-32 x 5/8 HEX}­
SCREW (10-32 X 1/2 HEX) 
WASHER LOCK 

I � � I I• · 8539 
� I  � (74838 CAP BEARING 

SCREW 

34432 WASHER FLAT 

6746 
2191 r 77051 

74727 
I 

89482 
1026 
2191 
1206 

76246 
77054 

41732 

77040 
98794 
32464 
89484 

89481 
1168 
3640 

41733 

SCREW lf---------
WASHER LOC_IS) ---, 

POST --­
TERMINAL --------� 
COLLAR J SCREW I-----� 
WASHER, LOCK 
SCREW 
BUSHING, FIBER 
POST CONTACT SPRING 
PLATE CLAMP I 
SPRING CONTACT �· 
ROD1 �-----
NUTr-

��; _ ___J II �l��ER, LOCJ 
INSULATOR----------· 

77035 BRACKET -------------' 

'------- 98793 TAPE STOP ASSEMBLY 

86815 ARM, BRUSH HOLDER-----., 
80467 SCREW 

8330 WASHER FLATI-----

77048 

98798 ARM, BRUSH 
93009 SPRING, BRUSH I 
(WITH CARBON CONTACT)) 
80957 SCREW ' 

125011 WASHER FLAT 
98799 CLAMP BRUSH'HOLDER 
98801 INSULATOR--

ORIGINAL 

BRUSH HOLDER ASSEMBLY 
OLD STYLE 

2191 WASHER LOCK 

MAIN SHAFT BRACKET ASSEMBLY 

74059 SCREW .------------1 
2191 WASHER, LOCK 

.----------84115 ARM6.TURE 
1028 SCREW 
2438 WASHER, FL./; 

74986 SCREW 
2191 WASHER, LOCK 

"77021 BRAc;KET 
8539 SCREW 
7002 WASHER. FL.t;T 
2191 WASHER, LOCK 
8896 SHIM (.004") 

\-----';..:.96974 SHIM (.002") 
'------ 1248 SCREW - 84114 YOKE '----198M MAGNET-72 OHMS 

6990 SCREW 
125218 NUT 

�----�'(SEE CHART ON PAGE 10) 
'-------- 77001 ARM, STOP 

RELEASE MAGNET PARTS 

r---- 86815 ARM BRUSH HOLDER �80467 SCREW 
0 8330 WASHER, FLAT 

77048 BUSHING, FIBER 
� 98798 ARM, BRUSH 

.�05076 SPRING, BRUSH-SMALL 
(WITH CARBON BRUSHES} 

· 05074 SPRING, BRUSH-LARGE 
(WITH CARBON BRUSHES) t05075 PLATE, CLAMP 

. 05077 INSULATOR-UPPER 
98801 INSULATOR-LOWER 

�---8095/ SCREW 

98797 BRUSH HOLDER ASSEMBLY ----' 
NEW STYLE 

3 



9880.5 0/SK- 7'/z SEGMENTS ��-��-------; 

10878 

� .--�··-� i98Bit AIJ.IUSTIAIG RtAiti-7'/z 
-----,__ S.CGMEAITS 

74G87 SCREW 'x'� '-._ 'YIIf{IJ)l�l SCREW 

98814 C!.AMP PLATE-ri8£R. 

98808 AINI.ISiiAIG PLATE 
/!GO SCREW 
2191 LOCK WASHER 
7Sti07 SHIM 

__f 99114 SCALE 
-- � ((_25112. SCREW 

DISK ASSEMBLY 

3444 BRACI(£1--------------------, 
(lz5332 7FRMIAIA1. (BEN.O� 
l liFTER ASSEM8L Y) 

I /1
-------951$!!) SCREW-CONTI/CT 

,,m,A .1.<�. A u�-----��J� �:f�R 

/1�8 SCREW 
IZ58ZO SCREW i!P- BRASS >-----9512 IJRIOG/i 

� tll79 SCR/i"W 
!/GO SCREW ---------------+__.J 1§9!0 WA$HER 

----- 125:332 TERMINAL 
77004 8RACKEI I 125139 SCREW 

9515 CONTACT SCREW BRIDGE ASSEMBLY 
, .3640 WASHEP., LOCK , 

�-�--J 

/1$9 SCREW --------------------� 

r25856 TERM/1./AL BLOCK 

101713 TeRMIAIAL l 

���)LJb��-----------3432 WIRE ?CRM!NAL h 

----1(125197 SCR.CW J 
I 

(!12628 Nl./1 

9520 TERMINAL BLOCK ASSEMBLY 

Z45G9 rERMtNAL 

6745 

----!(101456 SCREW 
l!ZS229Ni// 

/���-----·-------77129 fi!RMINAL 

ZR>G9 
rr221 SCREW j 1 

707 WASHER __j 

4 

-·-· 77080 S LIP C ONNECTION STRIP ASSEMBLY ---------

ORIGINAL 

') 

') 

) 

) 

•,'14) 

,,) 

• ,�I 



( 
( 
( 

( 

( 
( 
( 

10878 

77004 BRACKET------------... ----------- 125814 BEARING, LEVER 1160 SCREW ------------....__ 1164 SCREW--------------H-; 
125828 SHAFT, LEVER 1169 SCREW � 112623 SCREW 1160 SCREW----------- -

� 
.... 125833 GUIDE, LEVER 
_ 1o1 1o1 1179 SCREW .g---' 

_,.------- 101439 (51659 
-------! 2191 3649 

STOP, FEED LEVER 

SCREW 
WASHER, LOCK 
WASHER, FLAT 

TAPE SENSING LEVER BEARING BRACKET ASSEMBLY 1160 SCREW -.8 

98796 BRACKET -LEFT ---"'i 

e--- 1160 SCREW 

BRACKET-RIGHT 

0------..... 
@ 2191 WASHER, LOCK e!i 1160 SCREW ] 7002 WASHER, FLAT 

CQ 
77068 PLATE, BASE -------1 

G 

4708 SPRING ---------'"1"! 125829 LEVER, FEED ----------1 

ORIGINAL 

BRACKETS - LEFT & RIGHT 

SCREW 
WASHER, LOCK 
WASHER, FLAT 

0 
--� 

.
. • • ,> �lll 

�:·\:::: 
.. :y' .. : 

.
:,·. 

:'-
I •,"•, • ' ,/',,. • : •. .:., 

:�) ."_.: . . · 
.- . .  : 

.

. 
·
• ' 

' 

. , ,. .: . :, �·. 
.. ·o .. , .  . , ' ' -. ' •:, ". ' •' I 

•" • ·  ... 
' ·. � "\.. 

. t.� : . . · .. < . . . . 

lc).�--:'.': . . .. ·-

BASE PLATE 

. .  . . . 
"(, \ _. ... ·,· 

. 

. ' •• ., ' 
._. "J...-- 1264 SCREW 

·. ' 

·-\� .. 
( �; �--·:�·_,\·' .... ·a 

f)..___-= 0 

125828 PAWL, FEED 

..... A� 112636 SPRING 

......_ ___ _____ 112622 SCREW 

FEED LEVER PARTS 

5 



6 

10878 

�--------- 97467 

TAPE-OUT CONTACT ASSEMBLY 

97446 
41733 
97721 
<!1726 
41733 
84892 
97720 
81726 
41733 
41732 
76246 

1206 

11�0 DOWEL-----------------------------------------, 

125871 HOLDER, LID ---, 

125872 SHAFT-----------------------------------" 

lo �� 97445 LID, RETAINING I o rl-----11 I o 

99230 

112635 

125873 

125278 

95954 
95953 

1168 

�� 1 r 1159 

PLATE, LID I ll!l ·mimi II'�I.J25011 

SPRING, LATCH -
1162 

LATCH 1168 [1160 
PIN N"'""t------- 7002 

PLATE, SCREW 98069 
SHIM 

�M �8 

TOP PLATE ASSEMBLY -TOP VIEW 

CONTACT SPRING ASSEMBLY 
BRACKET 
INSULATOR 
SPRING-TOP, CONTACT 
TERMINAL 
INSULATOR 
STIFFENER 
SPRING-BOT., CONTACT 
TERMINAL 
INSULATOR 
PLATE, CLAMP 
BUSHING, FIBER 
SCREW 
SCREW 
WASHER LOCK 

SCREW 
WASHER, FLAT 

SCREW 
SCREW 

SCREW 
WASHER, FLAT 

WIRE, TAPE GUIDE 

GUIDE, TAPE 

101393 RETAINING LID ASSEMBLY .--------------- 112624 SCREW 

� 8491 
72069 

1293 

5556 

97448 

97447 
1177 
3640 

125011 
125862 

125861 

STRIP, WEARING) I II I / 125867 

SHIM 
I �I 

� v 1 112632 
SCREW ---------------+-���.,.__j 
PLATE, TOP (WITH WEARING STRIP) �·0 I 125869 

GUIDE, CONTACT PIN --------1-------­
PIN, CONTACT -----------------t---� 
SCREW 
WASHER, LOCK 
WASHER, FLAT 
BEARING, FEED ROLL-----------------' 

ROLL, FEED --------------__J 

1'-----
125870 
125280 

'--------- 1162 

'------------ 125862 

TOP PLATE ASSEMBLY- BOTTOM VIEW 

125848 LEVER 11 (WITH ARMATURE) -----// 

125849 LEVER #2 (WITH ARMATURE) II• II 

125850 LEVER #3 (WITH ARMATURE) -------" 

5740 
3624 

105220 

BRACKET, DETENT 

SPRING DETENT 

LEVER, DETENT 

~ ROLLER, DETENT , 
PIN -' 

125868 DETENT ASSEMBLY 

SCRM 

BEARING, FEED ROLLER 

SPRING 

SCREW 
WASHER 
BUSHING, FIBER 

125851 LEVER #4 (WITH ARMATURE)------' 
77030 TONGUE, CONTACT 

125852 LEVER #5 (WITH ARMATURE) _____ __J 

TAPE SENSING LEVERS 

'------------ 3618 INSULATOR 

ORIGINAL 

"' 
"�. ,, 

'") 

'') 

) 

") 

,,) 

-� 



0 
;o 
G> 
z 
l> 
r 

->I 

I""'· II"'· ,...,.. �. � """ 

99n3 �YTER--------------------, r---------------r--------- ----------------------------------------i1A7�0 seq� 
� lOCK WASHER 

854.5 SCREW 
2191 LOCK 

119934n MOUMTIAIG PLATF: 

-IJ! � . !- � • ' I J 
!18823 SHAFT- -

807� SCREW-5ET ---------------_/ 
988Z4 CAM SLEEVE {.115£0 OM £0.52, ..>12_� t tJ tUV 
114!06 CAM SLEEVe {.LISEO OAI EOS9 �.EQ£QL / 

IZ5168 SCREW 

�27 BRACKET-------------------� 

98847 CON'J;fCT SPRIAIG ASSEMBL.Y 
,-----'-:­ri18121 CAM SPR/Y(j ---------------,-----'\ 

!18833 SCREW .-<;1 
88129 
�!Zd 

,-------------------·------r---------@!18820 SHAFT BRACKET 

,----------·---/------------!07Z56SCR£W-SET 

C§J/� 98825 OCTEAIT WHEEL 
� 98826 SHIELD 

fc...J.-- 'Cit1Xt 0£7F:YT PAWl. (WITH 
-- SPRING POST) 

SCREW-ECCEN'TR/C 
WASHER 
NUT 

SCREW 
LOCK WASHER 

'------ @ J072SI 5PRIJ/li BRACKET 

!188fil COio/1iiiCT SPRIA/G ASSEM 8/. Y 
=---
\,-�--------88121 CAM SPRING 

__..------88/tz CO.AITACT .5PRW<i 
__- 88/23 CON'TACT SPIIIN'G 
��----88/U COAITACT SPRWG � 9/1828 COAITACT SPRWG 

:��� 5�'t��:
TE 

9wo MOi/AITIAI<i PlATE 
----- 98829 !Y5Ut.ATOR 

ii\i• 988JJ SCREW 

""""'· 

1104.35 
!J88SO CONTACT �RIAIG ASSEMBLY 

�98848 COA!TACT SPRW(J ASSEMBLY 
88121 CAM SPRING----------------------------� 
!18828 CON'T.4CT 
88!t4 CON'TACT 
!18829 !NSIILAn 
988JO MOI/AIT!JIG Pi.ATE-----------------------�---fi-.Ji�t-:;,.. 
!M83Z SCREW--------------------

188129 CLAMP Pt.ATE -----------------------------­

�8128 IA/SULATOR 
1/0435 

98849 CON'TACT �I?IAIG ASSEMBLY 
riJ8121 CAM SPRIAIG m� 88122 CON'TACT SPRING 

:a�� �g;:;:g ;���z� ::1 �����ATOR ---------------- --------------------------­
�SC�W-----------------------------� 
88/29 ClAMP PLATE-------------------

88/U !A/5VLATOR ------------------------------_w 
!18830 MOI!JJT/AIG 

1/0435 

111111 

1- . 
r� 881ZI CAMSPRIAI(i 

� g=�;;;:�� 
= �t!�g: ��:� 

�H--=--=-=========================88 126 CONTACT SMIAI(i 
1J. 88127 CON'TACT SPRJAI(i 

• 51883.3 SCREW 
'---------------II0435Aii/T 

�-------------------------------98830 �1/N?rlv'GPLATEl 
98829 IAISVLATOR 

L___ 88!28 IAISIILATOR 

L-------------------88129 CLAMP PLA TE j 

@ OAI EARLY MODELS A 98836 SPRIIJ6 (WHICH HOOk'£[) OAITO A SPRIIJG POST 
1M THE 98820 SHAFT BRAcKET) WAS 1/SED !AI PLACE OF THE .34464 SPR/AIG. 
OY LATER MOlJEL..S THE SPRIIJ6 POST WAS ReMOVEO FROM THE 98820 
SHAFT BRACKET AA!D THE 107251 SPRIJJ6 lJ!lACKET ADDED. 
WHEN REPLACING THI: 98836 :5PRIAIG (OAI EARL..Y MO.OELS) IT IS RECOM­
MEAIOEO THAT A 344104 SPRING AA/0 107251 SPR!M6 BRACKET BE 
ORDERED INSTEAD. THE REMOVAL.. OF THE SPRWG POST FJ?OM THE 
988'20 SHAFT !JRACKET 15 IJECESSARY IN Of?OER 77:J liSE THESIJ PARTS. 

**SEE CHART ON PAGE B FOR COLOR SUFFIXES. 

DISTORTION SWITCH PARTS 

0 
00 � 
(JJ 



10878 

1031B2** TRANSMITTER.-----i 

7B2BI 

SNAP PANEL 

I �..----------,/1.,.-------;----i r����� 
P LATE, NAME I .r J �� : ""' L·------------------�=============T.--B2729 

SNAP PANEL ASSEMBLY 

0 

1------95174 

0 

TRANSMITTER COVER 

SCREW 
NUT 

P LATE, NAME 

?LATE, NAME 

COVER, TRANSMITTER 
(STAIN LESS STEEL) 

119934"** P LATE, MOUNTING 
(WITH PINS) 

PLATE, NAME 
SCREW 

99403 P LATE, NAMrof------i-----1-
125112 SCREW 

1026 SCREW 
2191 WASHER, LOCK 

9BB37 SPACER-LONG ------,..-i 

1159 SCREW 
3640 WASHER,LOCK 

8 

MOUNTING PLATE ASSEMBLY 

JI-!L-+-i-9BBI9 KNOB (WITH SET SCREW) 

1026 SCREW 
2191 WASHER, LOCK 

SPACER-SHORT 

SCREW 
WASHER, LOCK 

** SEE CHART ON PAGE B FOR COLOR 
SUFFIXES. 

ORIGINAL 

''•· ->�,,, 

'} 

) 

') 

' 

.,,} 

'� 



( 

( 

( 

( 

( 

( 

( 

I 

,,,, ,,,,,,,_,,,,,,� 

1( 
'! 

10878 

( -�-) 

119933** COVER ASSEMBLY 

' 1-

) 
jl, 

1176 SCREW 1f-----------------------, ,-------------------------- 92171 BRACKET 

2191 WASHER, L OC� 

'��J ::::!:-COO< I @ 
�� : ;; � 

92217 FILTER ASSEMBLY ------------..r 

SCREW 
WASHER, L OCK 
WASHER 

'----------------------- 98815 FILTER UNIT ASSEMBLY------------------__.1 

\ -

l 91755 SWITCH, TOGG L E 

98816 PL ATE, NAM EJ � � � T 91684 NUT-RING (FRON:oll 
87636 SCREW Jl----------r-,-----:.:;---· �\-.:.:, \ 91683 NUT-HEX (REAR) T 

(/)OUT�� 

� 
.1-.--------------------------------- 9917 0 FILTER UNIT ASSEMBLY- WITH SWITCH -----------------------------------

"** SEE CHART ON PAGE B FOR CO L OR SUFFIXES. 

ORIGINAL 9 



76484 FAN, MOTOR 

1 1 79 SCREW 
2191 WASHER, LOCK 

78430 CLAMP, CABLE 

VARIABLE 

MOTOR w 0 
ARRANGE- p p SET NO. 

MENTS M M 

AJ-86707 60 368 111132 

BX-91121 60 368 111146 

GJ-106882 60 368 111129 

HJ-113396 100 600 113206 

10 

10878 

0 

82283 MOTOR ( Model 5SH25ABIIB) 

.-----182714 MOTOR (Model 5SH25ABI49) 
(SEE BULLETIN 1147B FO'R 
COMPONENT PARTS} 

� (( ©o@ \ 
GEAR (SEE CHART BELOW) 

\\ © )j 
'--- _/ 746 SCREW 

2191 WASHER, LOCK 

:'\!.oo----PINION (SEE CHART BELOW) 

� 82474 TERMINAL 

STOP LEVER SPRING 

(SEE CHART BELOW) 

SYNCHRONOUS MOTOR 

FEATURES OF MOTOR ARRANGEMENTS 

SPEED STOP 
PINION GE AR TYPE 

(RPM) 
LEVER 

SPRING 

80166- 9T 80165-44T IIOV, AC, 60 CYC, SYN. 1800 55669 

91131-13T 91132-53T IIOV, AC, 50 CYC, SYN. 1500 55669 

7 7034-7T 7 7036-40T IIOV, AC, 50/60 CYC, GOV. 2102 4703 

110883-12T 110884-36T I IOV, AC, 60 CYC, SYN. 1800 55669 

ORIGINAL 

''l 

) 

) 

�> 

,,) 

.•. ) 

�, 



( 

( 

( 

( 

( 

( 

( 

95938 CAPACITOR, FIXED- 1/IO MF -------. 
(W. E. CO Ill") 

95937 CAPA CITOR, FIXED- 1/100 MF.-----,. 
(W. E. CO 1128) 

121927 ST RAP ----------. 

99354 CONTAINER-------.... 

93 141 SCREW _ . 
2191 WASHER, LOCK I �=·4= ' 

36273 WASHER,FLAT 

78028 SCREW 
7002 WASHER.FLAT 

78��� ������' �����ATING 
95935 B USHING, INSULATING 

3598 NUT 

95936 
82440 SCREW 

2191 WASHER, LOCK r-------
7002 WASHER, FLAT 1 

lf6992 SCREW 
104451 WASHER, LOCK 

6811 SCREW 
2191 WASHER, LOCK 

86853 GOVERNOR ADJUSTING 

rs
R
�

C
;j�Ltfi�

E
�:;� FOR � 

COMPONENT PARTS ) 

6746 SCREW 
8330 WASHER,FLAT 

2191 WASHER,LOCK 

\ 

80352 GOVERNOR ASSEMBLY -TI 
(SEE BULLETIN 1147B FOR 
C OMPONENT PARTS ) 

7105 TARGET ( 10 SP OT)__..-

8222 STRIP, W EARING -------J 

91617 SHIM (.010") 1 
84047 PLATE,STOP --------� 

7661 LEVER, ADJUSTING-----------.1 

10878 

c 

99250 FILTER ASSEMBLY 

70873 CAP�.- BR USH 
1 266 SCR�W 

7002 WASHER, FLAT 
2191 WASHER, LOCK 

/0)• 824 7 4 TERMINAL 

82702 SCREW 
7002 WASHER,FLAT 
3598 N U T  

2191 WASHER, LOCK 

74059 SCREW 
2191 WASHER,LOCK 

7002 WASHER,FLAT 
95938 CAPACITOR, FIXED 

1/IOMF ''"·•· co. 01u1 
'---- 99357 CLIP 

'-----99356 BRACKET 
'------ 99355 BRACKET 

.,..;:--GEAR (SEE CHART 
.11.. � ON PAGE 10) 

QOQ �122295 MOTOR 
1 //I(Model 5BA65AAI79) 

J (SEE BULLETIN 1147B -�_:/ FOR COMP ONENT PAR TS) 

PINION (SEE CHART ON 
PAGE 10) 

6746 SCREW 
2191 WASHER, LOCK 

�· 82474 TERMINAL 

STOP LEVER SPRING 
(SEE CHART ON PAGE 10) 

GOVERNED MOTOR ARRANGEMENT 

(ALSO SEE PAGE 1 2) 

ORIGINAL 
11 



89925 TERMINAl:�-------. 

1028 SCREW 
2438 WASHER,FLAT 
3640 WASHER,LOCK 

10878 

,---------70724 INSULATOR 

4871 SCREW 
_,----�70887 NUT 

2669 WASHER, LOCK 

RESISTOR (500 OHMS) 

� .. . llti: 180444 SCREW (6-40 x 114") - . 

_ 2191 WASHER, LOCK 
· - _ 7002 WASHER, FLAT 

'----------------- 70361 RESISTOR ASSEMBLY (250-500-1000 OHMS) ------------------------------' 

12 

8539 
2191 

7001 
7002 

76217 

2986 

2191 
8539 

81638 SPACER, SHORT 
76532 SfllCER, LONG 

88802 SCREW 

125013 STRAP 

3620 WASHER, INSULATING 

1297 SCREW 
7002 WASHER, FLAT 

2191 WASHER, LOCK 
3598 NUT 

I 

_r.::: "" �78011 CAPACITOR- I ME 

-:::, � 3094 INSULATOR 

76284 TERMINAL STRAP 
(WITH 82474 TERMINAL) 

.....--------86 953 BRACKET, CONTACT 

74757 BRACKET,RESISTOR MTG. 

SPRING, CONTACT 
SPRING, CONTACT 
INSULATOR 

8262& RESISTOR(20 OHMS) 
74728 TERMINAL 

41732 PLATE, CLAMP 

�� ( 1051 SCREW 
�:uy- �86959 B USHING, INSULATING 

INSULATOR 
1159 SCREW 

'---------t 3640 WASHER LOCK 
41675 WASHER: FLAT 

GOVERNED MOTOR ARRANGEMENT 
(ALSO SEE PAGE I I )  

87469 CABLE 
86960 STOP ARM CONTACT· 

ASSEMBLY 

ORIGINAL 

' 

'') 

) 

) 

) 

) 0 

: J 



( 

( 

( 

( 

( 

( 

( 

10878 

739 8  PLATE--------------------------·------------, 

84057 TERMINAL�------------------------------, 

84054 SPRING,CONTACT 

84055 SPRING,CONTAC T-UPPER 
·�= 

INS ULATOR 

78 SCREW 
650 WAS HER 

84056 s �"'"\\\\"',.,.___.,..- 77046 STRIP,MO UNTING 

102069 RAIL- LEFT 

e 

1093 SCREW 
92527 LOGKWASHER ---J 

5599 NUT 

0 

e 

115933** PLATE,DISTRIBUTOR---../ 
MOUNTING 

I 1093 SCREW � 
92527 LO CKWASHER�------------
5599 NUT 

102067 RAIL- RIGHT'--------------< 

**SEE CHART ON PAGE B FOR COLOR SUFFIXES. 

SECTION "A- A" 

77125 CONTACT AS SEMBLY 

(TOP VIEW) 

( RIGHT SIDE VIEW) 

r-----------77125 CONTACT 
ASSEMBLY 

CLAMP, CABLE 
SCREW 

'----------115937** GUARD 

1093 SCREW 
,-------13646 LOCKWASHER 

115935** GUARD-LEFT 
115936** GUARD-RIGHT 

'-------77031 BRACKET 
(LEFT a RIGHT) 

115932** DISTRIBUTOR MOUNTING PLATE ASSEMBLY 

ORIGINAL 13 



1087B 

NUMERICAL INDEX 
,, 

Part Description and Part Description and 
Number Page Number Number Page Number 

198M Magnet - 72 Ohms 3 5740 Screw (2-56 x 1/4 Fil) 6, 8 

) 1020 Screw (6-40 x 1/4 Hex) 7 6035 Screw (1/4-20 x 5/8 Hex) 1 
1026 Screw (6-40 x 3/8 Fil) 3, 4, 8 6745 Screw (1 0-32 x 1/2 Hex) 1, 3, 4, 9 
1028 Screw (4-40 x 1/4 Fil) 3, 12 6746 Screw (6-40 x 5/16 Hex) 1, 2, 3, 5, 
1041 Screw (6-40 Shoulder) 2 10, 11 
1051 Screw (4-40 x 1/2 Fil) 12 6811 Screw (6-40 x 5/8 Hex) 3, 9, 11 
1086 Screw (4-40 x 3/8 Set) 2 6990 Screw (1/4-32 Pilot) 3 
1093 Screw (8-32 x 7/16 Fil) 13 7001 Washer, Flat 12 
1103 Screw (3/16 - 40 Shoulder) 2 7002 Washer, Flat I, 2, 3, 5, 6, 9, 11, 12 
1159 Screw (4-40 x 3/8 Fil) 6, 8, 12 7105 Target - 10 Spot 11 
1160 Screw (6-40 x 5/16 Fil) 4, 5, 6, 7 7398 Plate 13 

') 1161 Screw (6-40 x 1/4 Fil) 1/6 7661 Lever, Adjusting 11 
1162 Screw (4-40 x 1/4 F i I) 2, 6 7826 Channel -Rubber 9 
1163 Screw (4-40 x 3/16 Fil) 2 8222 Strip, Wearing 11 
1164 Screw (2-56 x 3/16 Fil) 5 B330 Washer, Flat 2, 3, 4, 7, 11 
1168 Screw (4-40 x 5/16 Fil) 3, 4, 6 8491 Strip, Wearing 6 
1169 Screw (6-40 x 7/16 Fil) 4, 5 8539 Screw (6-40 x 1/2 Hex) 1, 2, 3, 4, 12 
1177 Screw (4-40 x 11/32 Fil) 6 8543 Screw (6-40 x 1/4 Fil) 7 
1179 Screw (6-40 x 5/8 Fil) 4, 5, 9, 10 8896 Shim (.004") 3 
1196 Screw (6-40 Shoulder) 2 9512 Bridge 4 
1206 Screw (6-40 x 9/16 Fil) 3, 6 9515 Bridge Assembly 4 
1248 Screw (6-40 x 1/2 Flat) 3 9520 Block Assembly 4 
1264 Screw (10-32 x 5/16 Flat) 5 9569 Screw (3-56 Contact) 4 
1266 Screw (6-32 x 7/16 Rd) 11 32464 Nut (5-40 Hex) 3 
1293 Screw (4-40 Special) 6 34432 Washer, Flat 3 
1297 Screw (6-40 x 5/M Fil) 12 34464 Spring 7 ) 2084 Roller ( . 125" Wide) 2 36273 Washer, Flat 11 
2191 Washer, Lock 1 to 12 41675 Washer, Flat 12 
2201 Nut (5/16 - 32 Hex) 2 41732 Plate, Clamp 3, 6, 12 
2438 Washer, Flat 3, 12 41733 Insulator 3, 6 

2669 Washer, Lock 1, 3, 4, 9, 12 55669 Spring 10 
2846 Washer, Flat 1 58221 Screw (6-32 x 1/4 Fil) 4 
2986 Bushing, Insulating 12 62135 Screw (6-32 x 5/8 Rd) 13 
3094 Insulator 12 70722 Resistor - 500 Ohms 12 
3288 Washer, Flat 2 70724 Insulator 12 
3432 Terminal, Wire 4 70873 Cap, Brush 11 
3438 Washer, Flat 2, 9 70887 Nut (1Q-24 Hex) 12 
3444 Bracket 4 71672 Clamp, Cable 13 
3598 Nut (6-40 Hex) 2, 7, 11, 12 72069 Shim ( . 002") 6 
3599 Nut (4-40 Hex) 2 72508 Screw (6-40 x 3/4 Hex) 13 

) 3606 Nut (6-40 Hex) 2 72579 Washer, Flat 2 
3618 Insulator 6 72644 Bearing, Ba II 2 
3620 Washer 1 Insulating 12 73180 Switch, Toggel 1 
3624 Washer, Flat 6 74059 Screw (6-40 x 7/32 Hex) 31 11 
3639 Washer, Lock 2 74520 Screw (6-40 Shoulder) 7 
3640 Washer, Lock 2, 3, 4, 6, 8, 12 74569 Block, Terminal 4 
3646 Washer, Lock 2, 13 74687 Screw (6-40 x 5/8 Fil) 4 
3649 Washer, Flat 5 74727 Terminal 3 
3650 Washer, Flat 13 74728 Terminal 12 
4293 Insulator 13 74757 Bracket 12 ) 4703 Spring 10 74838 Cap, Bearing 3 

4707 Washer, Flat 4 74986 Screw (6-40 x 13/32 Hex) 3 
4708 Spring 5 75607 Shim 4 
4814 Washer, Lock 2 76086 Spring, Friction 2 
4871 Screw (10-24 x 1-1/4 Rd.) 12 76114 Screw (10-32 x 9/16 Special) 2 

J 5556 Plate, Top 6 76217 Bracket 12 ", ' 
5599 Nut �- 32 Hex) 13 76246 Bushing 3,6 

14 ORIGINAL 



( 

( 

( 

( 

( 

( 

( 

Part 
Number 

76465 
76484 
76532 
77001 
77004 
77012 
77018 
77020 
77021 
77030 
77031 
77034 
77035 
77036 
77040 
77046 
77048 
77049 
77050 
77051 
77054 
77056 
77058 
77068 
77080 
77082 
77087 
77125 
77126 
77128 
77129 
77138 
77140 
77142 
77143 
77146 
78011 
78028 
78281 
78301 
78430 
78905 
80165 
80166 
80255 
80352 
80444 
80467 
80706 
80957 
81638 
81726 
81778 
82283 
82440 
82474 
82547 

ORIGINAL 

Description and 
Page Number 

Bushing 13 
Fan 10 
Spacer 12 
Arm, Stop 3 
Bracket, Transmitter 1, 4, 5 
Nut(9/16-32 Special) 2 
Disk, Friction 2 
Cover, Bearing 2 
Bracket 3 
Tongue, Contact 6 
Bracket 13 
Pinion - 7 T. 10 
Bracket 3 
Gear - 40 T. 10 
Spring, Contact 3 
Strip, Mounting 13 
Bushing 3 
Lever, Operating 2 
Arm 2 
Post 3 
Post 3 
Strip, Mounting 4 
Hub, Cam 2 
Plate, Base 5 
Strip Assembly 4 
Bracket 3 
Bail Assembly 2 
Contact Assembly 13 
Cable 11 
Washer, Fiber 2 
Terminal 4 
Shaft (with Hub) 2 
Nut (9/16 - 32 Hex) 2 
Bail 2 
Bail Assembly 2 
Strip, Wearing 2 
Capacitor - 1MF 12 
Screw (6-40 x 15/16 Hex) 11 
Plate, Name 8 
Screw (1 0-32 x 5/8 Hex) 3 
Clamp, Cable 10 
Washer, Insulating 11 
Gear - 44 T. 2, 10 
Pinion - 9 T. 10 
Screw (4-40 x 21/64 Fil) 8 
Governor Assembly 11 
Screw (6-40 x 1/4 Hex) 12 
Screw (6-40 x 3/8 Fil) 3 
Screw (6-40 x 3/16 Set) 7 
Screw (4-40 x 1/4 Hex) 3 
Spacer 12 
Terminal 6 
Screw (4-40 x 3/16 Fil) 13 
Motor, Synchoronous 10 
Screw (6-40 x 7/16 Hex) 11 
Terminal 10, 11 
Insulator 12 

1087B 

NUMERICAL INDEX (Continued) 

Part 
Number 

82548 
82626 
82702 
82714 
84047 
84054 
84055 
84056 
84057 
84114 
84115 
84579 
84759 
84892 
86707 
86811 
86815 
86853 
86951 
86953 
86955 
86958 
86959 
86960 
87469 
87636 
88121 
88122 
88123 
88124 
88125 
88126 
88127 
88128 
88129 
88802 
89481 
89481 
89482 
89484 
89925 
91121 
91131 
91132 
91617 
91683 
91684 
91739 
91755 
91739 
92217 
92527 
93009 
93075 
93141 
93587 
95174 

Description and 
Page Number 

lnsu I ator 12 
Resistor - 20 Ohms 12 
Screw (6-40 x 9/32 Rd) 11 
Motor (Model 5SH25AB14B) 10 
Plate, Stop 11 
Spring, Contact 13 
Spring, Contact 13 
Stiffener 13 
Terminal 13 
Yoke 3 
Armature 3 
Washer, FIat 2 
Guard, Gear 1 
Stiffener 6 
Motor Arrangement 11 AJ11 1 0 
Guard, Governor 12 
Arm, Brush Holder 3 
Bracket Assembly 11 
Resistor - 475 Ohms 2 
Bracket, Contact 12 
Spring, Contact 12 
Spring, Contact 12 
Bushing, Insulating 12 
Contact Assembly 12 
Cable 12 
Screw (2-25 x 3/16 Rd) 8, 9 
Spring, Cam 7 
Spring, Contact 7 
Spring, Contact 7 
Spring, Contact 7 
Spring, Contact 7 
Spring, Contact 7 
Spring, Contact 7 
Insulator 7 
Plate, Clamp 7 
Screw (6-32 x 1 -l/16 Flat) 12 
Shaft 3 
Shaft 3 
Coliar 3 
Clamp 3 
Terminal 12 
Motor Arrangement 11 BX11 10 
Pinion - 13 T. 10 
Gear - 53110 
Shim (. 01011 ) 11 
Nut (15/32 x 32 Hex) 1, 9 
Nut (15/32 x 32 Ring) 1, 9 
Strip, Insulating 4 
Switch, Toggle 9 
Strip, Insulating 4 
Filter Assembly 9 
Washer, Lock 13 
Spring, Brush 3 
Nut (15/32-32 Special) 1 
Screw (6-40 x 7/32 Rd ) 11 
Washer, FIat 2 
Cover, Transmitter 8 

15 



16 

Page 
Number 

95935 
95936 
95937 
95938 
95953 
95954 
96874 
96883 
97445 
97446 
97447 
97448 
97467 
97468 
97720 
97721 
98069 
98793 
98794 
98795 
98796 
98797 
98798 
98799 
98801 
98803 
98808 
98811 
98814 
98815 
98816 
98819 
98820 
9882 1 
99230 
99354 
99355 
99356 
99357 
99403 

101393 
101439 
101441 
101456 
101713 
101714 
102067 
102069 
103182** 
104451 
105074 
105075 
105076 
105077 
105220 
106882 
107251 

Description and 
Page Number 

Bushing, Insulating 11 
Coil, Choke 11 
Capac itor-1/1 00 MF 11 
Capacitor·l/10 MF 11 
Shim 6 
Plate, Screw 6 
Shim (.002") 3 
Terminal 4 
Lid, Retaining 6 
Bracket 6 
Pin, Contact 6 
Guide 6 
Spring Assembly 6 
Guide, Tape 6 
Spring, Contact 6 
Spring, Contact 6 
Wire, Tape Guide 6 
Stop Assembly 3 
Rod 3 
Bracket - Right 5 
Bracket - Left 5 
Holder Assembly 3 
Arm, Brush 3 
Clamp, Brush Holder 3 
Insulator - Lower 3 
Disk 4 
Plate, Adjusting 4 
Ring, Adjusting 4 
Plate, Clamp 4 
Filter Unit 9 
Plate, Name 9 
Knob 8 
Bracket 7 
Pawl, Detent 9 
Plate, Lid 6 
Container 11 
Bracket 11 
Bracket 11 
Clip 11 
Plate, Name 8 
Lid Assembly 6 
Stop, Feed Lever 5 
Cam 2 
Screw (6-32 x 9/32 Rd) 4 
Terminal 4 
Spring 6 
Rail-Right 13 
Rail-Left 13 

Panel 8 
Washer, Lock 11 
Spring, Bt!ush 3 
Plate, Clamp 3 
Spring, Brush 3 
Insulator - Upper 3 
Bushing 6 
Motor Arrangement "GJ" 10 
Bracket, Spring 7 

1087B 

NUMERICAL INDEX (Continued) 

Page 
Number 

107256 
110435 
110440 
110883 
110884 
111129 
111132 
111146 
112577 
112622 
112623 
112624 
112626 
112627 
112628 
112632 
112635 
112636 
113396 
113812 
113813 
113814 
113906 
113907 
114106 
114942 
115932** 
115933** 
115935** 
115936** 
115937** 
116992 
119.929** 
119933** 
119934** 
121927 
122295 
122747 
125011 
125013 
125015 
125112 
125124 
125139 
125155 
125168 
125197 
125218 
125229 
125278 
125280 
125330 
125332 
125427 
125696 
125814 
125820 

Description and 
Page Number 

Screw (4-40 x 5/16 Headless) 7 
Nut (4-40 Hex) 7 
Dowel 6 
Pinion - 12 T. 10 
Gear - 36 T. 10 
Gear Set 10 
Gear Set 10 
Gear Set 10 
Roller (.155" Wide) 2 
Screw (4-40 Shoulder) 5 
Screw (1/4 - 32 Pilot) 5 
Screw (4-40 Shoulder) 6 
Nut (1 0-32 Hex) 2 
Nut (2-56 Hex) 8 
Nut (3-48 Square ) 4 
Spring, Detent 6 
Spring, Latch 6 
Spring 5 
Motor Arrangement "HJ" 10 
Block Assembly 1 
Strip, Terminal 1 
Solenoid 1 
Cable - Control 1 
Cable - Line 1 
Sleeve, Cam 7 
Cable - Transmitter 1 
Plate Assembly 13 
Plate 13 
Guard - Left 13 
Guard - Right 13 
Guard 13 
Screw (1/4-?2 Pilot) 11 
Base 1 
Cover Asrembiy 9 
Plate, Mounting 7, 8 
Strap 11 
Motor (Model 5BA65AA 179) 11 
Washer, Flat 2 
Washer, Flat 3, 6 
Strap 12 
Washer, Flat 7 
Screw (2-56 x 1/8 Fil) 4, 8 
Screw (4-40 Shoulder) 2 
Screw (4-40 x 1/8 Fil) 4 
Screw (6-40 x 1/2 Fil) 5 
Screw (6-40 x 1/2 Set) 7 
Screw (3-48 x 5/16 Rd) 4 
Nut (1/ 4-32 Hex) 3 
Nut (6-32 Hex) 4 
Pin 6 
Pin 6 
Screw (8-40 x 2-1/2) 2 
Terminal 4 
Bushing 6 
Post, Spring 3 
Bearing, Lever 5 
Tip, Screw 4 

ORIGINAL 

'• ':'", 

�,. , 

) 

) 

) 

) 

"J 



f 

( 

( 

( 

( 

( 

( 

Part 
Number 

125828 
125829 
125833 
125844 
125848 
125849 
125850 
125851 
125852 
125856 
125858 
125861 
125862 
125867 
125868 
125869 
125870 
125871 
125872 
125873 
139778 
151659 

ORIGINAL 

Description and 
Page Number 

Shaft, Lever 5 
Lever, Feed 5 
Lever, Guide 5 
Lever, Adjusting 2 
Lever #1 6 
Lever #2 6 
Lever #3 6 
Lever #4 6 
Lever #5 6 
Block, Terminal 4 
Pawl, Feed 5 
Roll, Feed 6 
Bearing, Feed Roll 6 
Bracket 1 Detent 6 
Detent Assembly 6 
Lever 1 Detent 6 
Roller, Detent 6 
Holder, Lid 6 
Shaft 6 
Latch 6 
Switch, Toggle 1 
Screw (6-40 x 1/2 Fil) 5 

1087B 

NUMERICAL INDEX (Continued) 

17 




